
Volume 46 (2016) Pennsylvania Bulletin 
Repository 

10-1-2016 

October 1, 2016 (Pages 6097-6280) October 1, 2016 (Pages 6097-6280) 

Pennsylvania Legislative Reference Bureau 

Follow this and additional works at: https://digitalcommons.law.villanova.edu/pabulletin_2016 

Recommended Citation Recommended Citation 
Pennsylvania Legislative Reference Bureau, "October 1, 2016 (Pages 6097-6280)" (2016). Volume 46 
(2016). 40. 
https://digitalcommons.law.villanova.edu/pabulletin_2016/40 

This October is brought to you for free and open access by the Pennsylvania Bulletin Repository at Villanova 
University Charles Widger School of Law Digital Repository. It has been accepted for inclusion in Volume 46 (2016) 
[...]
Parameters Monthly Annual Minimum Monthly

Average
Maximum

Ammonia—N Report Report XXX Report XXX
Kjeldahl—N Report XXX XXX Report XXX
Nitrite-Nitrate as N Report XXX XXX Report XXX
Total Nitrogen Report Report XXX Report XXX
Total Phosphorus Report Report XXX Report XXX
Net Total Nitrogen Report 12,786 XXX XXX XXX
Net Total Phosphorus Report 1,705 XXX XXX XXX

6138 NOTICES

PENNSYLVANIA BULLETIN, VOL. 46, NO. 40, OCTOBER 1, 2016



* This permit contains conditions which authorize the permittee to apply nutrient reduction credits to meet the Net
Total Nitrogen and the Net Total Phosphorus effluent mass limits, under the Department’s Chapter 96 regulations. The
condition includes the requirement to report the application of these credits in Supplemental Discharge Monitoring
Reports (DMRs) submitted to the Department.

In addition, the permit contains the following major special conditions:
• Chesapeake Bay Nutrient Requirements
• Combined Sewer Overflows
• Solids Management
• Requirement to Use eDMR System
You may make an appointment to review the DEP files on this case by calling the File Review Coordinator at

570-826-5472.
The EPA Waiver is not in effect.

Northwest Region: Clean Water Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481.
PA0264652, Sewage, SIC Code 8800, Barbara McGuigan, 106 Arbor Lane, McCormick, SC 29835. Facility Name:

Barbara McGuigan SRSTP. This proposed facility is located in North East Township, Erie County.
Description of Proposed Activity: The application is for a new NPDES permit for a new discharge of treated SRSTP

Sewage.
The receiving stream is an unnamed tributary to Lake Erie, located in State Water Plan watershed 15-A and classified

for Cold Water Fish, Migratory Fish, aquatic life, water supply and recreation. The discharge is not expected to affect
public water supplies.

The proposed effluent limits for Outfall 001 are based on a design flow of 0.0004 MGD.
Mass Units (lbs/day) Concentrations (mg/L)

Parameters Average
Monthly

Average
Weekly

Minimum Average
Monthly

Maximum Instant.
Maximum

Flow (MGD) Report XXX XXX XXX XXX XXX
pH (S.U.) XXX XXX 6.0 XXX 9.0 XXX
Biochemical Oxygen Demand (BOD5) XXX XXX XXX 10.0 XXX 20
Total Suspended Solids XXX XXX XXX 10.0 XXX 20
Fecal Coliform (CFU/100 ml) XXX XXX XXX 200

Geo Mean
XXX 1,000

You may make an appointment to review the DEP files on this case by calling the File Review Coordinator at
814-332-6340.

The EPA Waiver is in effect.
PA0264571, Sewage, SIC Code 8800, Warnick Joseph, 10624 Station Road, North East, PA 16428. Facility Name:

Joseph Warnick SRSTP. This proposed facility is located in Greenfield Township, Erie County.
Description of Proposed Activity: The application is for a new NPDES permit for a new discharge of treated SRSTP

Sewage.
The receiving stream(s), Unnamed Tributary to West Branch French Creek, is located in State Water Plan watershed

16-A and is classified for Warm Water Fishes, aquatic life, water supply and recreation. The discharge is not expected to
affect public water supplies.

The proposed effluent limits for Outfall 001 are based on a design flow of 0.0004 MGD.—Limits.
Mass Units (lbs/day) Concentrations (mg/L)

Parameters Average
Monthly

Average
Weekly

Average
Monthly

Average
Monthly

Maximum Instant.
Maximum

Flow (GPD) Report XXX XXX XXX XXX XXX
pH (S.U.) XXX XXX 6.0

Min
XXX 9.0 XXX

Total Residual Chlorine (TRC) XXX XXX Report XXX XXX XXX
Biochemical Oxygen Demand (BOD5) XXX XXX 10.0 XXX XXX 20
Total Suspended Solids XXX XXX 10.0 XXX XXX 20
Fecal Coliform (No./100 ml) XXX XXX 200 XXX XXX XXX

In addition, the permit contains the following major special conditions:

• Prohibition of Stormwater Discharges

• Right of Way

• Department Revocation of Permit/Abandonment of the Treatment System

• Submittal of an Annual Maintenance & Discharge Monitoring Reports

• Solids Handling

NOTICES 6139

PENNSYLVANIA BULLETIN, VOL. 46, NO. 40, OCTOBER 1, 2016



• Septic Tank Pumping Requirement

• Chlorine Optimization

You may make an appointment to review the DEP files on this case by calling the File Review Coordinator at
814-332-6340.

The EPA Waiver is in effect

PA0264601, Sewage, SIC Code 8800, William P Shaffer, Jr., 9660 Old Route 99, McKean, PA 16426. Facility Name:
William Shaffer SRSTP. This proposed facility is located in McKean Township, Erie County.

Description of Proposed Activity: The application is for a new NPDES permit for a new discharge of treated single
residence sewage treatment plant sewage.

The receiving stream, Lamson Run, is located in State Water Plan watershed 15 and is classified for cold water fishes
and migratory fishes, aquatic life, water supply and recreation. The discharge is not expected to affect public water
supplies.

The proposed effluent limits for Outfall 001 are based on a design flow of 0.0004 MGD.
Mass Units (lbs/day) Concentrations (mg/l)

Parameters Average
Monthly

Average
Weekly

Minimum Average
Monthly

Maximum Instant.
Maximum

Flow (GPD) Report XXX XXX XXX XXX XXX
pH (S.U.) XXX XXX 6.0 XXX 9.0 XXX
Biochemical Oxygen Demand (BOD5) XXX XXX XXX 10.0 XXX 20
Total Suspended Solids XXX XXX XXX 10.0 XXX 20
Fecal Coliform (No./100 ml) XXX XXX XXX 200

Geo Mean
XXX XXX

In addition, the permit contains the following major special conditions:

• Prohibition of Stormwater Discharges

• Right of Way

• Department Revocation of Permit

• Aerobic Tank Pumping Requirement

• Abandonment of the Treatment System

• Requirement to Submit Annual Maintenance & Discharge Monitoring Reports

• Solids Handling

You may make an appointment to review the DEP files on this case by calling the File Review Coordinator at
814-332-6340.

The EPA Waiver is in effect.

III. WQM Industrial Waste and Sewerage Applications under The Clean Streams Law

Southwest Regional Office: Regional Clean Water Program Manager, 400 Waterfront Drive, Pittsburgh, PA 15222-4745.
Phone: 412.442.4000.

WQM Permit No. 0216201, Industrial, Libertas Copper, LLC, 100 Washington Street, Leetsdale, PA 15056-1000.

This proposed facility is located in Leetsdale Borough, Allegheny County.

Description of Proposed Action/Activity: Installation of MYCELX filter unit as an upgrade to the existing wastewater
treatment plant.

Southeast Region: Clean Water Program Manager, 2 East Main Street, Norristown, PA 19401, 484.250.5900.

WQM Permit No. 1516405, Sewage, HMS Host Corporation, 6905 Rockledge Drive, Bethesda, MD 20817.

This proposed facility is located in Wallace Township, Chester County.

Description of Action/Activity: Construction and operation of a sewage treatment plant.

WQM Permit No. 4616402, Sewage, Towamencin Muncipal Authority, 2225 Kriebel Road, Lansdale, PA 19446.

This proposed facility is located in Towamencin Township, Montgomery County.

Description of Action/Activity: Requesting approval for reconstruction of 6,293 feet sanitary sewer interceptor.

WQM Permit No. WQG02151605, Sewage, New Garden Township Sewer Authority, 299 Starr Road, Landenberg,
PA 19350.

This proposed facility is located in New Garden Township, Chester County.

Description of Action/Activity: Upgrades to existing pump station and extension of force main.

WQM Permit No. 4616403, Sewage, Upper Montgomery Joint Authority, P.O. Box 6, 1100 Mensch Dam Road,
Pennsburg, PA 18073.

6140 NOTICES

PENNSYLVANIA BULLETIN, VOL. 46, NO. 40, OCTOBER 1, 2016



This proposed facility is located in Upper Hanover Township, Montgomery County.
Description of Action/Activity: Upgrades to eliminate wet weather bypass of secondary treatment and implement both

Total Nitrogen & Phosphorus removal.
Northeast Region: Clean Water Program Manager, 2 Public Square, Wilkes-Barre, PA 18701-1915. Phone: 570-826-2511.
WQM Permit No. 6616401, Sewage, Factoryville Borough & Clinton Township Wyoming County Joint

Municipal Sewer Authority, PO Box 277, Factoryville, PA 18419-0277.
This proposed facility is located in Clinton Township, Wyoming County.
Description of Proposed Action/Activity: Refurbishment modifications to an existing Sludge holding lagoon.
Southcentral Region: Clean Water Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110. Phone: 717-705-4707.
WQM Permit No. 2116406, Sewerage, South Middleton Township Municipal Authority, PO Box 8, Boiling

Springs, PA 17007-0008.
This proposed facility is located in South Middleton Township, Cumberland County.
Description of Proposed Action/Activity: Seeking permit approval to upgrade existing pump station # 3.
WQM Permit No. 0516402, Sewerage, Living Waters Camp & Conference Center, 300 Camp Living Water Road,

Schellsburg, PA 15559-8379.
This proposed facility is located in Napier Township, Bedford County.
Description of Proposed Action/Activity: Seeking permit approval to replace the effluent contact tank and upgrade the

chlorine dosing system from pellets to liquid chlorine at existing plant.
WQM Permit No. 0601402, Amendment No. 3, Sewerage, Leesport Borough Authority, PO Box 201, Leesport, PA

19533.
This proposed facility is located in Leesport Township, Berks County.
Description of Proposed Action/Activity: Seeking permit approval for the upgrade to the existing SBR treatment process

with increased aeration. Project involves installation of supplemental blowers, aeration piping, and diffusers.
Northcentral Region: Clean Water Program Manager, 208 West Third Street, Williamsport, PA 17701.
WQM Permit No. 1905402 A-2, Sewage, SIC Code 4952, Berwick Area Joint Sewer Authority, 1108 Freas Avenue,

Berwick, PA 18603-1710.
This existing facility is located in Berwick Borough, Columbia County.
Description of Proposed Action/Activity: The replacement of four aeration blowers and the installation of variable

frequency drives.
WQM Permit No. 0816202, Industrial, SIC Code 2022, 2023, Leprino Foods Co., 400 Leprino Avenue, Waverly, NY

14892-1351.
This proposed facility is located in South Waverly Borough, Bradford County.
Description of Proposed Action/Activity: The applicant is proposing to use their existing treatment facilities in addition

to installing new treatment facilities to meet the effluent limitations established in NPDES PA0232700. Treatment will
consist of an influent lift station, 3 equalization tanks, flocculation tank, chemical feed system, dissolved air floatation
(DAF) unit, selector tank, 2 aeration basins with fine bubble diffusion, 2 gravity clarifiers, and biosolids handling
(biosolids holding tank) and dewatering (sludge thickener and sludge press), tertiary treatment equalization tank,
chemical feed system, one fixed media filter (with provisions for an additional media filter in the future), Ultraviolet (UV)
disinfection, effluent lift station, effluent discharge pumps (2), and a 800,000 gallon calamity preparedness tank.

WQM Permit No. 1787409 A-1, Sewage, SIC Code 4952, City of Dubois, Clearfield County, 16 W Scribner Avenue,
DuBois, PA 15801-2210.

This existing facility is located in City of DuBois, Clearfield County.
Description of Proposed Action/Activity: Installation of chemical addition facilities for removal of copper in wastewater.

VI. NPDES Individual Permit Applications for Discharges of Stormwater Associated with Construction
Activities

Northeast Region: Waterways and Wetlands Program Manager, 2 Public Square, Wilkes-Barre, PA 18701-1915.
Monroe County Conservation District, 8050 Running Valley Rd., Stroudsburg, PA 18360-0917.

NPDES
Permit No.

Applicant Name &
Address County Municipality

Receiving
Water/Use

PAI024513001(6) Kalahari Resorts
1305 Kalahari Dr.
P.O. Box 590
Wisconsin Dells, WI 53965

Pocono Manor Investors PT-L1
P.O. Box 38
The Inn at Pocono Manor
Pocono Manor, PA 18349

Monroe Tobyhanna Township and
Pocono Township

Swiftwater Creek
(EV)
UNT to Swiftwater
Creek
(EV)
Indian Run Creek
(EV)
UNT to Indian Run
Creek
(EV)

NOTICES 6141

PENNSYLVANIA BULLETIN, VOL. 46, NO. 40, OCTOBER 1, 2016



Southcentral Region: Waterways & Wetlands Program, 909 Elmerton Avenue, Harrisburg, PA 17110-8200, Nathan
Crawford, Section Chief, 717.705.4802.

Permit #
Applicant Name &
Address County Municipality

Receiving
Water/Use

PAI033615011 Wesley Nolt
989 Goshen Mill Road
Peach Bottom, PA 17563

Lancaster East Drumore Township UNT Conowingo
Creek
(HQ-CWF)
EV Wetlands

Northcentral Region: Waterways & Wetlands Program Manager, 208 West Third Street, Williamsport, PA 17701,
570.327.3574.

Centre County Conservation District: 414 Holmes Avenue, Suite 4, Bellefonte, PA 16823, (814) 355-6817.
NPDES
Permit No.

Applicant Name &
Address County Municipality

Receiving
Water/Use

PAD140001 Michele Brandt
47 Marvin Street
Port Matilda, PA 16870

Centre Patton Twp UNT Buffalo Run,
HQ-CWF

Southwest Region: Waterways & Wetlands Program Manager, 400 Waterfront Drive, Pittsburgh, PA 15222-4745. (412)
442.4315.
Permit No. Applicant & Address County Municipality Stream Name
PAD650001 Barrington Heights, LLC

1209 Route 286
Export, PA 15632

Westmoreland
County

Murrysville Municipality Turtle Creek (TSF);
Steels Run
(HQ-CWF)

Northwest Region: Waterways and Wetlands Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481.

Jefferson County Conservation District, 1514 Route 28, Brookville, PA 15825.
NPDES
Permit No.

Applicant Name &
Address County Municipality

Receiving
Water/Use

PAI063316001 Brookville Municipal Authority
18 Western Avenue
Suite A
Brookville, PA 15825

Jefferson Brookville Borough Sandy Lick Creek
TSF;
Redbank Creek TSF;
North Fork Redbank
Creek HQ-CWF;
Clement Run CWF

VII. List of NOIs for NPDES and/or Other General Permit Types

PAG-12 CAFOs

CAFO Notices of Intent Received

North Central Regional Office: Regional Clean Water Program Manager, 208 W Third Street, Suite 101, Williamsport,
PA 17701-6448. Phone: 570.327.3636.

NPDES Permit No. PAG124811, CAFO, Mcclellan Matthew L, 443 Coolbaugh Hill Road, Granville Summit, PA
16926-9216.

This existing facility is located in Granville Township, Bradford County.

Description of size and scope of existing operation/activity: .

The receiving stream, Unnamed Tributary to North Branch Towanda Creek, is in watershed 4-C and classified for: Cold
Water Fishes and Migratory Fishes.

The proposed effluent limits for the operation/activity include: Except for the chronic or catastrophic rainfall events
defined as over the 25-year/24-hour rain storms, the CAFO general permit is a non-discharge NPDES permit. Where
applicable, compliance with 40 CFR Federal effluent limitation guidelines is required. The general permit requires no
other numeric effluent limitations and compliance with the Pennsylvania Nutrient Management Act and the Clean
Stream Law constitutes compliance with the State narrative water quality standards.

NPDES Permit No. PAG124804 A-1, CAFO, Stones Hog Products, LLC, 12547 Stage Rd, Mcclure, PA 17841.

This existing facility is located in Spring Township, Snyder County.

Description of size and scope of existing operation/activity: Transfer from John & Trisha Stone and Amendment for
proposed addition of a new swine finishing barn.

The receiving stream, Unnamed Tributary to Middle Creek, is in watershed 6-A and classified for: Cold Water Fishes
and Migratory Fishes.

6142 NOTICES

PENNSYLVANIA BULLETIN, VOL. 46, NO. 40, OCTOBER 1, 2016



The proposed effluent limits for the operation/activity include: Except for the chronic or catastrophic rainfall events
defined as over the 25-year/24-hour rain storms, the CAFO general permit is a non-discharge NPDES permit. Where
applicable, compliance with 40 CFR Federal effluent limitation guidelines is required. The general permit requires no
other numeric effluent limitations and compliance with the Pennsylvania Nutrient Management Act and the Clean
Stream Law constitutes compliance with the state narrative water quality standards.

STATE CONSERVATION COMMISSION
PROPOSED NUTRIENT MANAGEMENT PLANS RELATED TO APPLICATIONS

FOR NPDES PERMITS FOR CAFOs
This notice provides information about agricultural operations that have submitted nutrient management plans (NMPs)